
Tender Notice No. HY/TA/OT-16/2021-22, Dated: 27.11.2021                      

SIGNATURE OF TENDERER                                                                              ACCEPTING AUTHORITY 

1

BHARAT HEAVY ELECTRICALS LIMITED 
HPEP, RAMACHANDRAPURAM, HYDERABAD-32 

(Township Administration) 
TELEGRAM: BHARATELEC TELEPHONE NO. 23182232 & 23183585 

Civil – Planning Department 
TENDER NOTICE 

Name of the department  : TOWNSHIP ADMINISTRATION (TA) -CIVIL 
Tender Notice No  : HY/TA/OT-16/2021-22, Dated: 27.11.2021 
Bharat Heavy Electricals Limited, a Government of India Public Sector undertaking having its Registered Office at 
Siri Fort, New Delhi. BHEL Ramachandrapuram, one of its manufacturing Units, invites sealed tenders in two-part 
[...]
uniform comparison of tenders.  It shall be definitely understood that the schedule is liable to alterations at the 
discretion of accepting authority. 
5. Tenderers shall keep the offer valid for a period of 120 days from the date of opening of tender.  After 
submitting the tender, he will not recall his offer or modify the terms and conditions thereof.  Should the 
tenderer fail to observe or comply with the foregoing stipulations, the EMD shall be forfeited. 
6. Tenderers have to quote their rates in the tender schedule legibly written in figures and words and those not 
submitted in proper form are liable for rejection. 
7. The submission of tender shall be strictly in accordance with the terms and conditions stipulated in this 
tender notice.  No counter conditions will be acceptable or valid. 
8. The tenderers must satisfy themselves by personal study and examination of the BHEL Campus and 
understand thoroughly the scope of proposed work in detail and all conditions affecting the work before 
quoting.  There shall not be at any time after submission of the tender, dispute/complaint of any nature 
regarding the scope of work and interpretation of specifications or any misunderstanding with regard to nature 
or omission of the work to be done nor shall any application for compensation in terms of time and money shall 
be accepted by BHEL in regard to the above. 



Tender Notice No. HY/TA/OT-16/2021-22, Dated: 27.11.2021                      

SIGNATURE OF TENDERER                                                                              ACCEPTING AUTHORITY 

30

9. Contractor shall be deemed to have included in his tender price of all the plant, machinery and appliances 
required for the purpose of all operations connected with the work embraced under the contract to secure a 
satisfactory quality of work and rate of progress which in the opinion of the " Contract Signing Officer" will 
ensure the completion of the work within the time specified. 
10. The contractor has to produce the bank guarantee, in the prescribed proforma valid for the contract period 
for a value calculated at the rates mentioned, towards security deposit.  The claim period under the guarantee 
shall be valid for six months after expiry of the contract. 
11. This is a time bound contract for period mentioned, and does not envisage any extension of time / period 
unless otherwise it is given in writing. 
12. The rates quoted by the contractor should be firm during the execution of the contract period.  There shall 
be no revision in contract rates during the period of the contract. Agency has to quote his price by considering 
all the consolidated wages /Bonus payable to workers/ BHEL wages (which consists of state Govt. minimum 
wages and additional payments), allowances, and other statutory dues payable to workers. BHEL will not 
reimburse any additional amount payable to contractor other than the quoted amount.  

 
SPECIAL TERMS AND CONDITIONS OF CONTRACT 

1. Each of the existing Plant is capable of treating 2 x 4 MLD of sewage per day. 
2. The contractor should engage Supervisor and shift Operators for the O&M work. The Manpower 

requirement is given in Table for operation & treating the sewage to the norms specified by BHEL and 
disposes the treated water as directed by the Engineer-in-charge. 

3. Operation and Maintenance is to be carried out in three shifts a day for all the activities of the plant 
maintaining pumps, valves blowers, pneumatic, dosing systems etc. as per OEM manual. 

4. Daily log details have to be maintained for all equipment of the plant and their performance including 
energy / diesel consumption, feed and permeate water qualities as instructed by BHEL Engineer in charge.  
All equipment & valves may have to be operated / controlled manually also. 

5. If the system is not operated for more than a shift of 8 hours due to break-down on account of other than 
Power Supply, non availability of effluent, Spares, etc., recovery will be made on pro rata basis as per the 
approved and awarded rate as in Sl.No.1 and / or Sl. No. 2 for respective STP plant per month from the date 
of break down to the date of putting back the system to perform effectively. The work is to be executed on 
all BHEL working days including public holidays and Sundays. 
Carryout preventive maintenance of the equipment like pumps, blowers valves etc as per the instructions 
given in the O&M manual. Attend all minor breakdowns. Materials, if any, required for repairs & 
maintenance of the equipment by Contractor will be given by BHEL. 
In case of major breakdown, arrange for removal of the motor, gearbox, blowers, pumps etc and handover 
to BHEL for repair. 
The Operator / Supervisor shall report to the BHEL Executive / Supervisor in charge of the sewage 
treatment plant, about the performance & healthiness of the plant every day. 
Contract supervisor shall be responsible for all official correspondences with BHEL. 
The contractor shall depute alternate Supervisor / Mechanic / Operator if the shift Supervisor / Mechanic / 
Operator is on leave / absent / compensatory off. 

6. Required Power and Water for the Operation of the system will be provided by BHEL free of charges. 
7. All Consumables SPARES and Chemicals required for Operation and Maintenance are free issue by BHEL. 
8. Raw and treated water should be tested for pH, TSS, TDS, COD, BOD @20 º C for 5 days / 27º C for 3 

days, Oil & Grease, etc. as per the schedule given in the Annexure. Possible field tests have to be conducted 
on daily and routine basis and pollution control board approved lab tests have to be conducted at least once 
in a month. All test records and results should be maintained and produced to BHEL for its verification. 
Analysis should be conducted in any lab approved by State Pollution Control Board for conducting the 
above said tests, within the quoted rates.  

9. The contractor should maintain all monitoring records w.r.t STPs operation and maintenance, Laboratory 
analysis, etc as listed in the Annexure.  

10. The Contractor should associate for collecting samples by statutory bodies like Central Pollution Control 
Board, State Pollution Control Board and others if necessary. The STP O&M contractor shall liaison with 
State Pollution Control Board for all purposes as required w.r.t these STPS within the quoted rates. 

11. The contractor shall ensure payment of Minimum wages, Bonus to the workmen employed by him at the 
rate at which shall not less than the minimum wage applicable under Law from time to time.  



Tender Notice No. HY/TA/OT-16/2021-22, Dated: 27.11.2021                      

SIGNATURE OF TENDERER                                                                              ACCEPTING AUTHORITY 

31

12. PF & ESI Act should cover the workmen as applicable and payment will be made only on verification of 
the documents for the remittance of ESI and PF for the personnel engaged in the work  

13. The contractor should submit the list and quantity of consumables and spares used every month for the 
verification by BHEL  

14. The details of spares required for all pumps and the equipment shall be given by the contractor well in 
advance so as to procure and keep ready to run the plant without any interruption, and the same will be 
issued to them on written requisition. Replacing of defective spares is in the scope of contractor. Records 
shall be maintained for the receipt and use of spares supplied by BHEL  

15. The workers should be provided with Personal Protective Equipment’s such as gloves, goggles, safety 
shoes, gum boots, face masks, waste cloths, soaps, etc by the Contractor within the quoted rates.  

16. The contractor should follow all procedures pertaining to safety and EMS in day to day running of the plant  
17. The contractor should keep a First Aid Box with list of Aids and should be refilled as and when required. 
18. During this period the contractor should take whole responsibility of the Plant operation including treatment 

efficiency. Any deviation from the specific performance requirement of any equipment or quality of treated 
effluent as per norms, the contractor shall immediately take steps to rectify the deficiency without any extra 
cost to the Authority.  

Annexure - A 
 

TECHNICAL WRITE-UP OF THE SEWAGE TREATMENT PLANT (STP) 
 

1. INTRODUCTION  
 
Basically the intent of the STP plant (2 X 4 MLD) is to treat the domestic and canteen effluents coming from the 
factory and the domestic sewage from the township at one location i.e., near NRSP in Township. The average 
capacity of the each treatment plant is 4 MLD. 

 
The plant is built with the state of the art Membrane Based Bioreactor Technology (MBR) to treat the effluent. 
All the technical requirements for the plant to produce permeate water meeting the pollution control norms and also 
reuse either for the gardening/toilet flushing have been incorporated in the plant design. 
 
Process Flow Diagram is enclosed. Contractors are advised to study the details. They can also visit the plant site to 
understand the condition and process requirements, if required. 
 
Details of process are described in the following pages. These are the minimum details and not exhaustive. Detailed 
O & M manual will be available at the site and the Contractor shall carry out the     O & M of the plant strictly as 
per the O & M manual. Necessary technical assistance, wherever required, will be provided by BHEL. 

Preliminary Treatment 
The hydraulic, biological and membrane design is based on the feed characteristics described above.  

Factory sewage with drain from the Canteen, oil, coolants from factory, automobile work shop shall be collected in 
an industrial equalization Tank of capacity 2 x 100 m3 by gravity. From Equalization Tank the effluent is pumped to 
Coarse bar screen followed with Grit removal mechanism and finally through DAF. The treated effluent from DAF 
shall flow by gravity to Oil & grease chamber located at Sewage Treatment Plant. The Underflow from DAF shall 
send to common sludge collection pit and the floating oil removed from DAF separately and disposed by customer.  

Domestic sewage from the residential colonies and schools will be pumped to Coarse Bar Screen, grit chamber, Oil 
and Grease skimmer and collected in equalization tank. We have considered 6 Hours holding time equalisation 
Tank capacity of 2000 m3 (2 X 3 Hours each). 

The homogenized and mixed wastewater in the equalization tank will be pumped through fine screening before 
entering the MBR system.   



Tender Notice No. HY/TA/OT-16/2021-22, Dated: 27.11.2021                      

SIGNATURE OF TENDERER                                                                              ACCEPTING AUTHORITY 

32

An internally-fed screen with mesh or punched-hole openings less than or equal to 2 mm in diameter with no 
possibility of bypass or carryover is absolutely required to maintain both membrane warranty, and optimal MBR 
operation.  

Trash and non-biodegradable solids, such as hair, lint, grit and plastics may foul or damage the membranes if 
allowed to pass into the membrane chamber. 

The pretreated and screened effluent is then fed into aerobic tanks of the bioreactor by gravity. 

Secondary Treatment – Biological treatment 

There are two biological trains.  Each train is comprised of aerobic tank.   

The Mixed Liquor from Membrane tank is pumped through RAS Pumps and effluent in equalization tank is pumped 
into aerobic Zone. Effluent from the Equalization tank and Return Activated Sludge (RAS) being pumped from the 
membrane tank must be mixed and fed into the bioreactor tank. Influent wastewater and re-circulated sludge will be 
divided between the two biological trains as it enters each aerobic tank.  

Biological process blowers and fine bubble diffusers in the aerobic tanks will provide the oxygen required for the 
biological process as well as the mixing energy required to keep the mixed liquor in suspension. 

The process aeration blowers provide air for the biological tank and ensure that sufficient oxygen is available to 
maintain the biological processes in the tank. Dissolved oxygen will be monitored in each aerobic tank to achieve a 
desired set point of 2 mg/L. There will be Two (2) duty blower and one standby blower with VFD providing process 
air to the aerobic zone of the bioreactor 

The mixed liquor overflows by gravity from the biological tanks to the membrane tanks where the solid/liquid 
separation takes place by means of the vacuum created by the process pumps. The permeate is stored in the 
permeate storage tank.  As a result of the permeation, the concentration of the mixed liquor in the membrane tanks 
increases and is higher than the one in the aerobic tanks. To maintain the mixed liquor concentration to acceptable 
levels in the membrane tanks, typically 10,000 mg/l, the mixed liquor is constantly removed from the membrane 
tanks and re-circulated back to the aerobic tank with the help of the RAS pumps, a process called membrane tank 
de-concentration. A portion of the return activated sludge may be diverted to the Sludge Holding Tank for solids 
processing by RAS pumps.  

The mixed liquor from the end of the bioreactor aerobic zone will proceed by gravity to the membrane filtration 
basins.  At the outlet of each aerobic tank and inlet of each filtration basin there will be isolation valve.  Flow will 
proceed by gravity through the valve.  The sluice gate valve can be used to either isolate of the membrane tank (i.e. 
during cleans).  Plant demand will be controlled by the feed flow into the system and can be trimmed by the level in 
the bioreactor/membrane tank.  

There are two membrane trains.   

One permeate pump and one standby pump is employed to draw water through the membranes. Treated water flows 
from the permeate pump to the final disposal point. 

Under normal operation and average day flow conditions, permeation is stopped for a specific period of time at 
regular intervals. This membrane relaxation period, combined with air scouring, effectively removes solids that 
have accumulated on the membrane surface or within the fibers and reduces electrical costs. 

Same permeate pump with valving arrangement are provided for back pulsing the membranes. Under increased 
flow or adverse sludge conditions, the operator is able to select a ‘‘backpulse’’ mode. In this instance, the pump 
with valving arrangement will reverse the flow of permeate through the membrane fibers to dislodge solids that 
have accumulated on the membrane surface or within the fibers. 

The membranes are air scoured with two duty membrane aeration and One-common standby membrane aeration 
blowers. The membrane blower capacity for the respective modules can be adjusted by pulley arrangement.  



Tender Notice No. HY/TA/OT-16/2021-22, Dated: 27.11.2021                      

SIGNATURE OF TENDERER                                                                              ACCEPTING AUTHORITY 

33

Waste activated sludge (WAS), will be removed to the sludge handling facilities via a side stream on the discharge 
from the RAS pumps.  

To maintain the SRT, activated sludge will be wasted from the membrane tank at a predetermined rate. This will be 
carried out by RAS pumps.   

BIOLOGICAL PROCESS DESIGN 
The biological design is based on the design flow and loading conditions as mentioned in above paragraphs. Based 
on the influent characteristics, process configuration has been selected. Process Flow Diagram is enclosed for 
detailed study: Contractors can visit the plant and understand the condition and requirements, if they want. 

Sl. No. Description Value Unit 
1 Flow basis of biological design 8 MLD 

2 No. of biological trains 2 Nos. 
3 Aerobic working volume per Train 

(including swing zone of 50cu.m) 
1150 m3 

4 Total Bioreactor  working volume 2460 m3 
5 Aerobic tank maximum operating liquid 

depth+ 0.7 M FB 